
ORNL/HUD/MIUS-17

MIUS TECHNOLOGY EVALUATION
PREUMIHARY SUBSYSTEM RECOMMENDATIONS

for
NEAR-TERM CONCEPTS

G. Samuels 

W. J. Boegly, Jr.

•tauriv i ik-4 « ra^mius
MODULAR INTEGRATED UTILITY SYSTEMS
improving community utility services/supplying 
electricity, heating, cooling, and water/ processing 
liquid and solid wastes/ conserving energy and 
natural resources/ minimizing environmental impact

OAK RIDGE NATIONAL LABORATORY
OPERATED BY UNION CARBIDE CORPORATION FOR THE ENERGY RESEARCH AND DEVELOPMENT ADMINISTRATION



DISCLAIMER

This report was prepared as an account of work sponsored by an 
agency of the United States Government. Neither the United States 
Government nor any agency thereof, nor any of their employees, 
[...]
space heat and to small distillation processes producing potable water.
The use of solar energy is limited by cost rather than technology. Con­
sidering the present upward trend in power costs and possible reductions 
in solar equipment capital cost, the use of solar energy for domestic hot 
water should be considered for areas in which natural gas is unavailable.

Solar water heaters have a demonstrated performance of 25 years in 
Florida,11 and even with cracks in the glass collectors, they have func­
tioned adequately. Operating and maintenance costs can be considered 
minimal.12 Costs for a typical Florida-type solar water heater in 1964 
were given in ref. 13 as $4.50 per ft2 of collector, including 1.5 gallons 
of water storage per ft2 of collector. Tybout12 gives a cost (1971) of 
$4 per ft2 of collector. Daniels1^ reports costs of $250 to $400 for well 
tested units exported from Israel.

In some areas of the country, solar energy can be used with a small 
lake or pond which serves as a water source for a heat pump system, as 
discussed in the previous section. The pond used to collect solar energy 
would probably be available because of other needs for a pond. For example, 
it may be used as the heat dump for the entire complex, a source of water 
for the fire protection system, and hold up storage for storm water runoff.

Thermal Energy Storage

The objective of thermal energy storage for a MIUS is to store energy 
during periods in which all of the recoverable heat from engines cannot be 
used for use during periods when the demand is greater than that available 
from the engines. A previous study3 of thermal energy storage systems 
indicated that, even for the largest size installation considered (3000 
dwellings) and some rather optimistic assumptions, the cost of fuel would 
have to be well over $2 per million Btu to pay for the equipment. This 
study was limited to storage of water for a hot or chilled water district



19

system in which the AT of the hot water was 40°F and for the cold water 
was 15°F.

An alternate method that may have merit is to use one end or perhaps 
a protected section of the pond discussed in the previous section. During 
periods when excess heat is available, the heat is dumped into the pond 
and later used in a water source heat pump system. This approach again 
makes multiple use of the components of the system and would add very 
little, if any, cost to the system. Because of the low temperature of the 
stored heat, this method would be limited to installations having part of 
the complex served by a water source heat pump system.

It should be noted that all piping systems can be used for thermal 
energy storage. For example, with a chilled water system operating with 
a AT of 15°F to 20°F, the temperature of the return loop and possibly the 
entire system can be cooled below its normal operating point during 
periods of low demand. The reverse can also be done with the hot water 
system.

Multiple Use of Components and Resources

The MIUS concept makes possible the consideration of multiple use of 
components and resources and the use of components and resources in some­
what unconventional ways. One of the more obvious components that can 
serve several functions is a small lake or pond. Many housing develop­
ments and new communities have lakes on the property. Furthermore, the 
cost of building a small pond in most parts of the country would be no 
more than the cost of the cooling tower that it could replace. The pond 
could also serve as storage for the effluent from the liquid waste treat­
ment plant, which could be used for system makeup water, fire protection, 
irrigation, and other processes.

In a small MIUS, it will probably be less expensive to include a 
separate fire protection system than to size the potable water storage 
and distribution system for fire protection. The fire protection system 
could then be used to deliver process water to consumers and may also be 
used as one leg of a water1 loop for a water source heat pump system. An 
alternative approach is to use the fire protection system as one leg of 
the chilled water system.



20

One other advantage of the MIUS concept is that the integration of 
management and planning for all utilities increases the potential use of 
common trenching for all or most of the utility distribution lines.

Water Supply and Treatment

The MIUS water supply subsystem will provide water for potable pur­
poses (drinking, washing, etc.), for associated commercial and industrial 
uses, and perhaps for fire protection and agricultural uses. Per capita 
potable water consumption in a housing development will range from 60 to 
80 gpd. For a 100-unit development, this would be about 20,000 to 27,000 
gpd, and for a 3000-unit development from 600,000 to 800,000 gpd. These 
figures can be expected to increase by the aidition of associated com­
mercial and industrial facility requirements. The type of water supply 
selected will depend on the size and water requirements of the MIUS, 
availability of ground or surface water, composition of the water available, 
and availability of land. A more detailed description can be found in the 
technology evaluation on water supplies and their treatment.4

Water saving devices are available that can reduce the amount of 
household water consumption.15 These include a toilet that uses less 
water for flushing and reduced flow faucets and shower heads. If water 
saving devices are used in the development, the water consumption would be 
lower than the values given previously and would result in smaller MIUS 
water subsystems.

Source of water supply
There are two primary water sources for a MIUS; groundwater or sur­

face water. Groundwater (or "well water") is preferable in most cases 
because it often requires less treatment than surface waters. Ground- 
waters may also be obtained onsite, eliminating the need for transmission 
mains. Many groundwater supplies will require only disinfection; but 
others may require iron or manganese removal, or softening and pH readjust­
ment, followed by disinfection prior to distribution. If groundwater is 
used in MIUS, care must be taken to insure that the supply is not con­
taminated by leaching from sanitary landfills or by improper disposal of 
sewage treatment system effluents.



21

Surface waters can also be used for the MIUS water supply. In 
general, surface waters require more treatment than groundwaters. Surface 
waters can be obtained from streams, lakes, or specially built reservoirs. 
Minimum surface water treatment would probably involve sedimentation for 
solids removal and disinfection. However, in most cases, treatment will 
be required to remove fine suspended solids, colloidal matter, and aquatic 
microorganisms. Since surface water supplies exhibit a greater fluctua­
tion of composition with time than groundwaters, adequate monitoring is 
required to insure adequate chemical dosages for removal of solids and 
microorganisms. Taste and odor control may also be more of a problem in 
surface waters.

Water treatment
Package plants are available for treating surface and groundwaters.4 

Components are available which could be added to the package plants to 
increase treatment, or these components could be assembled to provide the 
necessary treatment. For example, it might be possible to use a diato- 
maceous earth precoat filter preceded by a microstrainer to replace a 
coagulation-sedimentation-filtration type package plant. This combination 
offers low capital and operating cost and minimum space requirements. 
However, the combination does not exist as a pre-engineered package plant.

Groundwaters are usually preferable where available and of acceptable 
quality. They are generally treated with simple disinfection. Disinfec­
tion units are available as an off-the-shelf item from several manufac­
turers. Package units for removing specific chemical constituents, such 
as iron and manganese, or hardness, are also available.

If the MIUS were located in areas where chemically suitable ground or 
surface water supplies were not available, such as areas with brackish or 
saline waters, there are technologies available that can be used to produce 
potable water;4 however, the costs would be quite high. Package desalina­
tion plants are commercially available at this time.4

Since bacterial contamination of the potable water supply could cause 
serious illness or epidemics, and further, since rapid bacterial detection 
methods are nonexistent, serious consideration should be given to the use 
of backup disinfection systems. Dual disinfection systems such as 
chlorination-ozonation or chlorination-ultraviolet are relatively inex­
pensive and provide a margin of safety over single disinfectants.



22

An innovation that could be used for water treatment if land area 
is available would be slow sand filtration followed by disinfection. 
Historically, slow sand filters have been found to be reliable and safe 
for water treatment. For developments ranging from 100 to 3000 dwelling 
units, the filter area required would be from 0.01 to 0.2 acres (435 to 
8700 ft2), respectively.

Schematic flow sheets of the MIUS potable water system and its alter­
natives are shown in Figs. 10 and 11. As mentioned previously, each MIUS 
must be evaluated as to the source of water supply, treatment required, 
and plant capacity.

Fire protection
Some form of fire protection will be required to protect the apart­

ment and commercial buildings and their contents. Water for fire protec­
tion can be required at flow rates up to 10 times the flow required for 
domestic uses. If the firewater flows are to be provided by the MIUS 
potable water plant, then either the plant must be sized to meet fire pro­
tection flows or storage must be provided to meet demands. Appropriate 
amounts of water and the flows and pressures at the hydrants are specified 
by the National Board of Fire Underwriters.1^ Recommended firewater 
amounts and flows for average cities of various sizes are given in Table 2. 
It should be noted that these are recommended standard fire flows and 
durations for fire insurance rating purposes only, and may not be repre­
sentative of existing U.S. water systems.

An alternative to supplying fire protection water from the potable 
water supply would be to use a separate system for fire protection using 
untreated water from the MIUS water source or treated waste-water 
effluents. A similar approach could be used for industrial process water 
and for irrigation or lawn watering. For each MIUS, an evaluation of the 
fire protection alternatives must be made.



23

LIQUID
WASTE

ORNL DWG 76-6963

DISPOSAL'

TREATMENT
See

Figs. 16-18

STORAGE
(POND) FIRE PROTECTION

AGRICULTURAL 

COOLING (MIUS)2 

PROCESS2 

BOILERS2

RIVER OR LAKE

GROUND WATER 
RECHARGE

Note: -hh -H- indicates alternate system.
"Slay be combined with solid waste disposal.
2Additional treatment may be required.

Fig. 10. Flow sheet for potable water system



24

ORNL DWG 76-6964

STORAGEWATER DISTRIBUTION

TYPICAL GROUND WATER TREATMENT PROCESS

SURFACE DISINFECTIO:WATER FILTER'

SURFACE COAGULATION-
WATER FLOCCULATION

FILTRATION

STORAGESEDIMENTATION

STORAGE

TYPICAL SURFACE WATER TREATMENT PROCESSES

Some water may require further treatment; e.g., hardness removal, iron and 
manganese removal, taste and odor control, and turbidity.

Fig. 11. Flow sheet for potable water treatment processes.



25

Table 2. Required fire flows for 
average small cities16

Population
Flow rate Flow

duration
(hr)

Total flow

gpm gpm/cap gallons gal/cap

100 250 2.5 4 60,000 600
250 500 2.0 4 120,000 480
500 750 1.5 4 180,000 360

1000 1000 1.0 4 240,000 240
1500 1250 0.83 5 375,000 250
2000 1500 0.75 6 540,000 270
3000 1750 0.58 7 735,000 245
4000 2000 0.50 8 960,000 240
5000 2250 0.45 9 1,215,000 243
6000 2500 0.42 10 1,500,000 250

10,000 3000 0.30 10 1,800,000 180

Liquid Wastes

Liquid wastes will be generated in housing complexes at a rate about 
equal to potable water consumption: from 60 to 80 gpd per person. If 
the MIUS serves associated commercial and industrial facilities, addi­
tional waste volumes can be anticipated. The type of collection system 
and disposal process used will depend on the local geology and topography, 
availability of land, effluent discharge standards, or the water quality 
required for any proposed reuse of treated effluent. A schematic flow 
sheet for the liquid waste subsystem for a near-term MIUS is shown in 
Fig. 12. Additional detailed information on the technologies selected are 
given in ref. 5.

Collection
Gravity flow sewers will probably be used in MIUS except when geologic 

or topographic reasons rule them out. Both pumped or vacuum sewers can be 
used throughout all or portions of a development when found to be economi­
cal. Use of pumped or vacuum sewers may result in reduced installation 
costs, but require greater operating costs than gravity sewers. The 
vacuum sewer combined with a special vacuum toilet can produce water



26

ORNL DWG 76-6965

GROUND
WATER

WATER
SURFACE
WATER

DISPOSAL'

Fig. 11
STORAGE

STORAGE
(POND) FIRE PROTECTION 

AGRICULTURAL2 

COOLING (MIUS)2 

PROCESS2 

BOILERS2

DOMESTIC USE

FIRE PROTECTION 

OTHER USES2

Note : ~hh indicateB alternate system.
\lay be combined with solid waste disposal. 
2Additional treatment may be required. 12

Fig 12. Flow sheet for liquid waste system.



27

savings in MIUS. Use of a two-pipe sewer system, with one vacuum sewer 
for toilet wastes and one sewer for all other liquid wastes, does not 
appear attractive for MIUS. Use of two-pipe systems would require modi­
fications in the plumbing within the buildings.

Treatment and disposal
Five systems for liquid waste treatment are available that could be 

used in the MIUS subsystems. These are:17
1. biological treatment,
2. biological-physical treatment,
3. biological-chemical treatment,
4. biological-chemical-physical treatment, and
5. physical-chemical treatment.
Biological treatment systems are illustrated in Fig. 13. These sys­

tems are composed of some form of preliminary treatment followed by sedi­
mentation for solids removal. The next step is biological oxidation, 
using either activated sludge or trickling filters. Following final 
sedimentation, effluent is disinfected and released. Sludge from the pri­
mary sedimentation tank and excess sludge from the secondary sedimentation 
tank undergoes anaerobic or aerobic digestion followed by vacuum filtra­
tion dewatering or by drying on sand beds. Ultimate disposal of sludge 
solids can be performed by incineration, wet oxidation, or land spreading.

Biological-physical treatment systems are also illustrated in Fig. 13. 
In this treatment system essentially all of the treatment steps used for 
biological treatment are provided, and some form of filtration is provided 
to increase solids and biochemical oxygen demand (BOD) removal in the final 
effluent. Types of filtration used could be microstrainers, sand filters, 
or mixed media filters.

Biological-chemical treatment systems are illustrated in Fig. 13.
This form of treatment employs the steps used in biological treatment 
plus coagulant addition to either the influent to the primary sedimenta­
tion tank or to the influent to the biological treatment process. Advan­
tages gained are greater removal of BOD, suspended solids, and nutrients.

Biological-chemical-physical treatment systems are illustrated in 
Fig. 14. This system uses biological treatment as the initial step fol­
lowed by coagulation and sedimentation and carbon adsorption. Nitrogen



ORNL-DWG 73-1054

COAGULANT

BIOLOGICAL TREATMENT BIOLOGICAL CHEMICAL TREATMENT

8

1. PRELIMINARY TREATMENT
2. PRIMARY SEDIMENTATION
3. BIOLOGICAL OXIDATION
4. SECONDARY SEDIMENTATION
5. DISINFECTION
6. FILTRATION
7. SLUDGE DEWATERING
8. ULTIMATE SLUDGE DISPOSAL

BIOLOGICAL-PHYSICAL TREATMENT LIQUID FLOW 
SLUDGE FLOW

Fig. 13. Biological, biological-chemical, and biological-physical liquid waste 
treatment flow sheets.



ORNL- DWG 73-1053R

4. SECONDARY SEDIMENTATION
5. OPTIONAL BIOLOGICAL NITROGEN REMOVAL
6. COAGULATION FLOCCULATION
7. SEDIMENTATION
8. FILTRATION
9. OPTIONAL P-C NITROGEN REMOVAL

10. CARBON ADSORPTION
11. DISINFECTION
12. SLUDGE DEWATERING
13. ULTIMATE SLUDGE DISPOSAL
14. CARBON REGENERATION

•LIQUID FLOW 
SLUDGE FLOW

Fig. 14. Biological-chemical-physical liquid waste treatment flow sheet.

ho
VO



30

removal can be achieved by biological methods prior to coagulation, or by 
physical-chemical methods (such as air stripping) after coagulation and 
prior to carbon adsorption. Effluent from the carbon columns is disin­
fected, and sludge from the various steps is dewatered for ultimate dis­
posal. Although the flow diagram shows carbon regeneration, small plants 
using powdered carbon may waste the carbon to the sludge handling sub­
system. This type of processing system achieves high BOD, solids, and 
nutrient removal.17

Physical—chemical treatment systems are illustrated in Fig. 15. Many 
modifications of this system have been proposed. Biological processing is 
characteristically excluded from these systems. Following preliminary 
treatment, coagulation, flocculation, and sedimentation are normally 
performed for solid removal. Additional solids removal can be achieved by 
filtration. Nitrogen removal can be performed by air stripping or ion 
exchange followed by carbon adsorption. Filtration can be performed prior 
to or after the carbon adsorption step depending on whether the influent 
to the carbon system is low in suspended solids or the designer is willing 
to allow the carbon system to act as a filter. If powdered carbon con­
tacting is used, filtration may be required after the carbon adsorption 
step. Effluent disinfection and sludge handling must also be provided. 
Biological treatment of sludge is normally not used; rather treatment is 
by some form of sludge drying or incineration.

Small, factory-built package plants that could be used for sewage 
treatment in a MIUS are commercially available from more than 50 manufac­
turers. ^ Because of the small size of the building complexes to be served 
by MIUS installations (less than about 0.5 million gallons per day), the 
use of plants that can be prefabricated and shipped to the building complex 
for installation appears to be the most attractive method of handling 
liquid waste treatment and disposal. The majority of available package 
plants use biological treatment systems, but units are available that can 
be added to increase the degree of treatment. Although there are at 
present only about five manufacturers of physical-treatment plants, a 
number of manufacturers have indicated that they are now developing such 
plants, and more should be available in the near future.5



ORNL-DWG 73-1052

COAGULANT-

CARBON

I

1. PRELIMINARY TREATMENT
2. FLOCCULATION-COAGULATION
3. SEDIMENTATION
4. FILTRATION
5. CARBON ADSORPTION
6. DISINFECTION
7. SLUDGE DEWATERING
8. ULTIMATE DISPOSAL
9. OPTIONAL NITROGEN REMOVAL

10. CARBON REGENERATION

LIQUID FLOW 
SLUDGE FLOW

Fig. 15. Physical-chemical liquid waste treatment flow sheet.



32

Basically, the decision to use one treatment system over another is 
one of economics and effluent quality requirements.5 Biological treat­
ment is less expensive than physical-chemical; however, the final effluent 
produced by a physical-chemical plant is lower in BOD, suspended solids, 
and nutrients.17 Each individual MIUS site must be evaluated to see if 
effluents can be released to nearby bodies of water, and if so, what 
effluent quality will be required by local or state agencies. Whether 
the treated effluent could be used in the MIUS for other purposes such as 
cooling water, process water, water for fire protection, irrigation, or 
other uses should also be determined, along with the water quality required 